

測試報告	號碼(No.) : CY/2011/82898	日期(Date) : 2011/09/09	頁數(Page) : 1 of 4
Test Report			只数(Page): 1 01 4

台灣耐鍊實業股份有限公司 TAIWAN KYLAN CO., LTD. 雲林縣斗六市斗工五路二號 NO. 2, TOU-GONG 5TH ROAD., TOU-LIO YUN-LIN HSIEN, TAIWAN R. O. C. 640

以下測試樣品係由客户送樣, 且由客户聲稱並經客户確認如下 (The following samples was/were submitted and identified by/on behalf of the client as):

:	KP-6060
:	11081703
:	2011/08/31
:	2011/08/31 TO 2011/09/09
	:

測試需求(Test Requested)	:	依據客户指定,於送測樣品中選擇部位檢測鎬、鉛含量,以符合美國加州第65號提
		案. / As specified by client, selected parts of the submitted sample(s)
		for compliance with the requirement of Total Cadmium, Total Lead of US
		California Proposition 65.

- 测试方法(Test Method) : 請見下一頁 (Please refer to next pages).
- **測試結果(Test Results)** : 請見下一頁 (Please refer to next pages).

總	結(Summary)	美國加州第65號提案-總鉛含量 / US California Proposition 65 - Total Lead Content	通過/PASS
		美國加州第65號提案-可塑劑含量 / US California Proposition 65	通過/PASS
		- Phthalate Content	



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試的樣品負責。本報告未經本公司書面許可,不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

台灣檢驗科技股份有限公司 Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /新北市五股工業區五權路33號 + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

測試報告 Test Report ^{號碼(No.)}

號碼(No.) : CY/2011/82898

日期(Date) : 2011/09/09

頁數(Page): 2 of 4

台灣耐鍊實業股份有限公司 TAIWAN KYLAN CO., LTD. 雲林縣斗六市斗工五路二號

NO. 2, TOU-GONG 5TH ROAD., TOU-LIO YUN-LIN HSIEN, TAIWAN R. O. C. 640

:

<u>測試結果(Test Results)</u>

測試部位(PART NAME) No.1

淡綠色液體(LT.GREEN LIQUID)

測試項目	單位	测試方法	方法偵測	結果	參考限值
(Test Items)	(Unit)	(Method)	極限值	No.1	(Referenc
Cadmium (Cd)	mg/kg	参考CPSC-CH-E1003-09方法,以感應耦 合電漿原子發射光譜儀檢測./With reference to CPSC Test Method: CPSC-CH-E1003-09. Analysis was performed by ICP-AES.	2	n.d.	-
鉛 / Lead (Pb)	mg/kg	参考CPSC-CH-E1003-09方法,以感應耦 合電漿原子發射光譜儀檢測. / With reference to CPSC Test Method: CPSC-CH-E1003-09. Analysis was performed by ICP-AES.	2	20	90 (■ L3)
鄰苯二甲酸二丁酯 / DBP (Dibutyl phthalate) (CAS No.: 84-74-2)	%	参考CPSC-CH-C1001-09.3方法,以氣相 層析/質譜儀檢測. / With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC/MS.	0.015	n.d.	0.1 (▲ P2)
鄰苯二甲酸甲苯基丁酯 / BBP (Benzyl butyl phthalate) (CAS No.: 85- 68-7)	%	参考CPSC-CH-C1001-09.3方法,以氣相 層析/質譜儀檢測. / With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC/MS.	0.015	n.d.	0.1 (▲ P2)
鄰苯二甲酸二(2-乙基己基) 酯 / DEHP (Di- (2- ethylhexyl) phthalate) (CAS No.: 117-81-7)	%	参考CPSC-CH-C1001-09.3方法, 以氣相 層析/質譜儀檢測. / With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC/MS.	0.015	n.d.	0.1 (▲ P2)
鄰苯二甲酸二異癸酯 / DIDP (Di-isodecyl phthalate) (CAS No.: 26761-40-0)	%	参考CPSC-CH-C1001-09.3方法,以氣相 層析/質譜儀檢測. / With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC/MS.	0.015	n.d.	0.1 (▲ P2)
鄰苯二甲酸二己酯 / DNHP (Di-n-hexyl phthalate) (CAS No.: 84-75-3)	%	参考CPSC-CH-C1001-09.3方法,以氣相 層析/質譜儀檢測. / With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC/MS.	0.015	n.d.	0.1 (▲ P2)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試的樣品負責。本報告未經本公司書面許可,不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

台灣檢驗科技股份有限公司 Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /新北市五股工業區五權路33號 + 886 (02)2299 3279 f + 886 (02)2299 3273 www.sgs.com



測試報告 Test Report 號碼(No.): CY/2011/82898 日期(Da

日期(Date): 2011/09/09 頁數(Page): 3 of 4

台灣耐鍊實業股份有限公司 TAIWAN KYLAN CO., LTD. 雲林縣斗六市斗工五路二號 NO. 2, TOU-GONG 5TH ROAD., TOU-LIO YUN-LIN HSIEN, TAIWAN R. O. C. 640

備註(Note):

- 1. mg/kg = ppm; 0.1wt% = 1000ppm
- 2. n.d. = Not Detected (未檢出)
- 3. MDL = Method Detection Limit (方法偵測極限值)
- 4. "-" = Not Regulated (無規格值)

Remark:

- (■ L3): 此限值是參考馬林郡法庭議案編號CIV-10-00626, 針對產品上的油漆塗料或其他表面塗層之要求. / The limit is referenced to the requirement of product with paint or other surface coating, as stated in the County of Marin Case No. CIV-10-00626.
- (▲ P2): 此限值是参考馬林郡法庭議案編號CIV 1000641, 針對聚氯乙稀材質的產品之要求. / The limit is referenced to the requirement of products made of PVC stated in the County of Marin Court, CIV 1000641.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試的樣品負責。本報告未經本公司書面許可,不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



測試報告 Test Report

號碼(No.): CY/2011/82898

日期(Date) : 2011/09/09

頁數(Page): 4 of 4

台灣耐鍊實業股份有限公司 TAIWAN KYLAN CO., LTD. 雲林縣斗六市斗工五路二號

NO. 2, TOU-GONG 5TH ROAD., TOU-LIO YUN-LIN HSIEN, TAIWAN R. O. C. 640



** 報告結尾(End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試的樣品負責。本報告未經本公司書面許可,不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

台灣檢驗科技股份有限公司 Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /新北市五股工業區五權路33號 + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com